OWNERS MANUAL

“Auger Seed Fill Sys.”

Model # - KA-3900
For JD 1990 Planter »
Serial # - -

KAsES

170 W 600 N
Shelbyville, IN 46176
(317) 398-4636 or
(317) 398-7973
FAX (317) 398-2107

|




MANUFACTURING CO., INC.

- LIMITED WARRANTY

Kasco Mfg. Co., Inc., hereinafter referred to as ‘‘Kasco’’ warrants all Its products against

defects in materials and workmanship for one year after date of purchase, except those

compeanent parts not manufactured by ‘‘Kasco’” which parts are warranted by ‘‘Kasco’’
only to the extent of the original manufacturers warranty.

Should any part manufactured by ‘‘Kascg' prove defective within one year from date of
purchase, supposed defective part shalil be returned freight paid to our "“Kasea'’ factery for

Kasco's consideratian. If found to be defective by ‘‘Kasca'’, credit will be issued through
proper channels, distributor and/or dealer.

Kasco will nat assume liability for any labor costs, loss or damage caused by defective part,
or consequential damages or aperational delays.

Altering or misuse of a part may void ‘‘Kasca’s Warranty''. Repairing of a part without the
expressed permission of ““Kasco’” voids the ''Kasco Warranty''.

‘‘Kasce’’ neither assumes nar authorizes any person to assume for “‘Kasco’’ any other
obligations or liability in connection with the sale of its equipment.

“‘Kasco’’ reserves the right ta make improvements in design or changes in specifications at
any time without incurring any obligations to awners of equipment previously sold.



SAFETY PRECAUTIONS

MOST ACCIDENTS OCCUR BECAUSE OF NEGLECT OR
CARELESSNESS. AVOID NEEDLESS ACCIDENTS BY
FOLLOWING ALL OF THE SAFETY PRECAUTIONS LISTED
BELOW.

1. Machinery should be operated by those who are responsible and are
authorized to do so.

2. Stop the engine, lower all equipment, lock the brakes, and remove ignition
key before dismounting the tractor.

3. Never stand between tractor and implement while the tractor is being
backed to hitch.

4. Loose fitting clothing should not be worn, to avoid catchmg on various
parts.

5. Detach implement in area where children do not normaily piay.

6. When performing adjustments or maintenance on an implement, first lower
it to the ground or block it securely at a workable height.

7. Only a qualified operator should be permitted on tractor when in operation.
8. Make certain everyone is in the clear before starting tractor, raising, or
lowering equipment.

8. Operate the tractor and implement only while seated in the drivers seat.
10. Reduce speed when transporting mounted implements to avoid bouncing
and momentary loss of steering control.

11. A heavy lcad can cause instability of the tractor. Use extreme care
during road travel. Slow down on turns and watch out for bumps. Tractor
may need counter-weights to counter-balance the weight of the implement.
12. Reduce speed on hiflsides or curves so there is no danger of tipping.

13. Avoid driving to close to the edge of ditches or creeks.

14. Do not transport implement on public roads without reflectors and slow
moving vehicle emblem in daylight and with approved warning lights at night
and other periods of poor visibility.

15. Due to the width of some implements, use extra caution on highways,
farm roads, and when approaching gates.

16. Keep alert and watch the front as well as the rear when working with
the implement.



Equipment safety

Before operating your machine, stop and read the owner/operator manuai. Do not
operate your machine until you fully understand the material covered in this
owner/operator manual. Failure to read this manuai and follow these safety and
operating instructions could result in serious bodily injury or even death.

Never Operate vour Auger while intoxicated

Operating the Auger using any drug/medication that impairs the sense of judgement
is prohibited. Avoid operating skid steer's anytime judgement is impaired. Use good
judgement about your physical ability. Even minor iliness can impair judgement.

Operation and Maintenance

Before cperation begins a visual inspection of the Auger is required. Check all nuts
and bolts for tightness before operation. Inspect hydraulic lines and fittings for leaks.
Be sure all hydraulic fittings and lines are tight.

Safety Decals

The following safety decals should be attached to the equipment at all times. Should any
decal become damaged or lost, it is the responsibility of the owner to replace it.
Additional decals may be purchased from the manufacturer.



T ey

Hr imm: "IN [INVION 3TUAAGTSHS
‘09
ERRIE =S

T #'Aay S0/G2/01 a30g

493Uv)d 0661 ar
C06E-Y> # 13POW

(I

:__u_L i w.b__ﬁum_._
S A 4ay 40 ]
T1I7 i S
v -
ﬂ_.,
[AIE R RT
AR TaA s
v e A gy
, Lo uayy g
! i WO 3o .afa ity
| APRACL ] A ~ . ‘
.L. ' yandn
P ,ﬁ LD EMadns
f f T AU g asys
j L IR
: i o
f
° S [
2 — L.IT_
3 e [
. i LI
il N r T

B, T2 TE

61 e

e




AG PINOUYS S DU U

ALV 03U D) PALUNOUW cee

HE 12850 | 'ONI [YNVIGN 3TRAMETEHS

D/ UIB10DS OOu*m_w,_ @@@@W\r

I #A3y 9B/L/T 330(

V/U ~/4 :3DUDU0|

006E-YX # 19POKW

AR
Aoy s Lgme oy
R LR gd_ Vi _: .

R R BRR Te

S LB g omy oy u oy od
' Laippaocl o paatt jm
oA S NN e AL A
povioipdo yam paddimbo
Slodojuod unoA ]

N

FEEENCEE HISPON




AL

07 LALUNOW

15 S a0 Uy

HEE ta3Sny | oNy (YION 3TIME1EHS

0 /U028 Oﬁw_uz @@M@

1 #A8y 90/4/1 1330(

0/U —/4 13DUDU0O]

006E-YX # 12PO0W

f

Yo e T

S aaBinn uoamy ac

i ay od

" . = }
X Lo socl o paau m

TR TR TR S TSV W IR G P I
pocrorydle g poddchnthe
S opuoyd oA ]

2Y6E076E H1900W




PARTS LIST

KA-3930,3936
Qty. . Part# Desc.
71}  KA-914 Main Mtg. Brkt.
PR  KA-912 2 | Transport Brkt.

1 | GWA-142 | Valve and Band Assm. |
4 - GWA-933 2" Plain Bqnds
4 GWA916 4"Plain Bands |

1 GDA-905a | (Tallw/13 1/4"yoke)

1 | KA-905 % (Short w/7 1/4"yoke)

1 KA-917  Mig Plate

1 GDA-908 | Locking Band

1| | 5 Flex Hose

2 ) ~_6"Hose Clamps
1 ~ Hose Handle

1  73"Hyd Hose |

1 | 75"Hyd.Hose
| 1 | GDA-891a | B

1 KAj11 Mtg. Plate

2 Ka-907 Controf Arms

Fits JD 1990



PARTS LIST

KA-3940,3942

Qty. ~ Part# _ Desc.
1 1 KA814 _Mam Mtg. Bi Brkt

1 KA-G16 ___Transport _Bﬁrkt _
i \ GWA 142 Valve and Band f\_ssm_
4 QVA;QB‘%_,J ~ 2'PlainBands
L}L i GWA816 = 4"'Plain Bands
1 GDA-905a | (Tallw/13 1/4"2 ke)
1 _ KA-905 _(Sh_oIt_ w/? 1/4"yoke)
|3 KAQ17 | Mig.Plate
1 | GDAS08  LockingBand
1 0 1 5FlexHose o
2 6" Hose Clamps
1 - Hose Handle
4. 73"Hyd Hc Hose B
B 1_ - | 75"Hyd.Hose |

4_ GDA 891a e

1 KA911 ' Mtg.Plate

2 Ka-907 Control Arms

Fits JD 1990



BOLT LIST

KA-3930,3936
Qy,  Size ' _ _ Desc.
1 | TeeHandle
2 34N ' Lock Nut o
12 2 | ,5/8"x6" - _Bc& -
[ 12 _5/8"  Lock Washers
12 5/8" ' Nuts
i 5/8"x1 1/" 4‘—_ Bolt ]
4 & | lockNut |
4 3/4" ~__ Bushings
22 38'x214" ~_ Bolt
227 38 " LockWashers |
(22 e T T Nus
2 2 #10  Gelf Tapping Sc Screws _
1 T vaxaist T T Bt
1 1/4" - Lock Washer
RIS o Nut
1' RWBOT .
10 e I Pin *
I L I L ~_ LynchPin
1 v 3/_" s Pin
1 us Hair Pin
%2 . 5/8°x3 1/8"x4 1/4" ~ U-Bolt
4 58" - ﬂuts_ -
4 i 5/8' ~_ LockWashers
2 '_ _ XH 71 e Hyd Fltting
2 XH-62 Hyd. Fitting

Fits JD 1990



BOLT LIST

KA-3940,3942

585"

34 i Bushings

~ _RTB-OT |

_ Size ¢ Desc.
__T‘,, _TeeHandle

Lock Nut |
. Bot ]
_ Bot
5/8" | Lock Washers
58" Nuts
1A | Bolt
5/8" Lock Nut

34N

56"

_ y8'x21/4" Bolt
38" | __ LockWashers |
8 ‘Nuts

_ #10 | Self Tapping Screws |
_____1/4"x3/4" o Boit

e Tookwasher

e Nt

~ 1'x6" | Pin

14" | LynchPin |
134" Pin

.8 HairPin
5/8"x3 1/8"x4 1/4"  U-Bolt
oosm;t o Nuts

_ o8 LockWashers
_XH-71 | - Hyd Fittng |

XH-62 Hyd. Fitting

Fits JD 1990



